2017_10 M-TB6090-NSO5#

A —
ATOMEIR R S8 S
The Engine Specialist

INSTALLATION MANUAL

EXPRENIE] [I7
FI_IOLIITT— ABAL4S5A4J GT-R

TITANIUM MUFFLER for NISSAN SKYLINE GT-R

=]

NISSAN SKYLINE GT-R (BNR32/BCNR33/BNR34)
APPLICATION

RE BNR34 BCNR33 BNR32

PART NUMBER TB6090-NSO5C TB6090-NSO5B TB6090-NSO5A

BX / INDEX
[pz HZAEE ] [PQ English ]

CDREVIREHBERESBEVLEIFOEE ETERBIYDESTEVET,

TEREIIC C DEHAZEE LK HBFHRADI AEL L BENEL,

HBH#CGE BB T CHY HEBIEFRICATICRE LT EEL,

HPFICEDON TV R EEFRRBBTFO>TLEEL,
BEBEA-—H—DRTIZBHEEREVLEICLGVET, FELEDETHEREVIEEL,

FEDNEEBICKYERHECTIEE, BETRERZEVDRETDT,
HE5HPLHTTHELLEL,

RFEER TR MITZ SN2 BEREABZLTHEERNEEL LT,

Thank you for purchasing a TOMEI product.

Please read this installation manual carefully prior to installation/use.

Ensure you keep this document stored in a safe location for future reference.

Pay close attention to and adhere to the various warnings/cautions contained herein.

You should also consult the official servicing manual for your vehicle when installing this product.

Please note that inappropriate installation/use of this product will be at the owner's own
risk and/or responsibility.

Retailers/Workshops should ensure this document is given to the end user.




=
EBEEE& TEE D8 - HEDRI>TLS M SHEERLIEET W,

AALVINACTA (1)

YLV~ (1) 75¥TNYEQ)
YA LT —N\Y FZ1N—(1) .

ARTY +Q) YA LYY=V RQ)

AL IN14TB (1)

AT 54)

D)o

IS5V IRIVE =
M 8 L=25 (1) W)/ YoV RLTI——()

I 0

BNR34FH D

[EXPRENVIE] [[7 v

Ssussyt \ 27y H—(2) 7L I RR—H—(4)
M10 (2) REAVRIVEEO) RV RL—R
M8 (1) o % X|IZBNR32FE
M6 (3) N—X M)
- W
{ERICHMEBERBIEN wvorcrrarescs,
W IVoVERIE— | 2 AVS S W EHEEESE | WAV I
Btr2—F))bs ©6.5mmRKjb B REE

A=EE
B CORLFHAE R ERICEDRIHERERII OV TEEDHLDTT,
EEOEEPFIRICOVTRBEBEA —H—RITOEFEEEZ THER< L

B ARG EHEHRRTR T, V—F v FEEDRBETREVEBEENIIGARTCERLTIEER
B AERORYMFIREDE S RIRT. BRZL > RER/INToTILEWL
B ESTSEBUNDEAIREPHREEL, FHRESLU, TV IVEREBETIENDHVET,

B FEBORY FFICHELERRDREBORICUIEE MV G EEZTFY, BELENZMAGZWT
FEEV, FERBLU, TVIVERIBTZENDHBIET,

B ARGZEEY MBI, BETE, FEEZFERALTCLTY
TEBIGESHEVETHICOLEHYRBIRTY,

A ge

B ARROWMIMFHEII VI VELT. TFIV-R P VATLDTHFOBRRETIToOTLEEY

B BROKEICK Y EFORIE < KSR ZFTEMED. & - AZEEANELNE LS
BNDBH BT, HEBEHROI I FIFHEREICIT>TIREWY




1. METFJ—ABPITS—DMDHL

A&CZTEﬁT%@M%%?@TTO%TEﬁEﬁ%&E%L&ﬁB\%ﬁ@%%%ﬁo?(ﬁéwo
1. Ny F)—DIAF AirFeRINT,
2. A URTZ—Z=BRINT,
3. €VE—Fa1—-TEWMYNT,
4. B —Fa1—7, TIITS—HBODITS—IN\VH—ZRIAT,
5. X UYALVH—FIEDOI T 5=\ A—JLBRYFHIEZZET 5, (BNR32DH TEEER)

6. RTIS—N\VH—E[EBTS VYT v FMS(FEO) &AL, S/ 27
077 —LEh B RFANEETT 3, \
<BE LT >

757YFy FMB(TR®) | [20~28N.m(2.0~2.9kgf-m)]

. f;,
S \>%ai’
ﬂ?=¥i&£@®“&‘ﬁs

2. YU LT a1—Y—RbFIFROMI

AEGRRNBOY VY FLT1—Y—2FERATEILICKY,. SEEIRBEIGIERT ST EHHRET,

STANDARD QUIET MODE 1 QUIET MODE 2

W)

—

BEEN

ZDEETTHEAVITET, ZDEETTHEAVEEITET, T EMINLETY,

A=s

B 7—IVIV FIEHSH CHMY TR s FAHBOTVETH, MODE 20RETCTERATNBIES.
ZY TRMIERAZSEIGEMIZRL T, BRICY IV FLT1—Y—Z2BRELTLEEL,
5. MODE1DRETRZDNELTHBTEL TN, BMIZITIETCLYRLICTHRBVWEETEY,

VAN

B COMI%ZTHEbEWNEE. BROEICKY & - AQERNEEIRIBNDHYET,
B Efe, YLV —T— VIV FOER - BIENRI 25EDHY E T,




N\ 1=
B EHOBRENRERICNIZTED,
1. ALY —AWITIIBDBASHOL S ICTV I RETRET %,
2. 7—IVIV FigE& W EBEND SO TWSERZRERT 5. (B%E(E15mm)
3 UIVFLT1— U —EBCELAHNUBLVZ—%EI—F27T D, Q4F)

4, BENZEGDE, REZVKRIVEIM6 - 752 TFy MM6TH UV FLT1—Y—ZEET %,
OB, E2o0FCRELRATENTVWAD, YUY FLTa1—Y—RUBHEE(E
(15mmiZE) l£HBH. REFICHEERET S, REY—FJHEREBE)
MRZVRIVEM6, 75T Fy FM6fER,

REYI—FYTMUE o—

T—IVI Y FigmEh 5 OmY) i3 RAEME (BEE(EI5Smm Rill% #E5E)

YO FLTF1—Y—%
Rttt

YoV FLTa—Y—0BY IRt 22—

BV FRLT1—Y—OMBERSER @Y iRty 2—087—IbT Y Fig@Emb S 15mm)

www? 3y
\nmm \531\\:\\\
\Nwmv




5 82— FIINETR—F 2 TDE/Z2—ICTREHIT B,

6. TNTLGELES THNIXO6.5mMMIZEE (M6RIV FHBAZ YA X) ICTRBIFTIMIZEITS,
7. MILERIVRTRICRZVRIVEMG « 752 9Fy FM6ZERY 1}, BEET 5.

8. BE. YUY FL7T1—Y—NuBZHZEL. 3y FREBLEMRICABITIIZITE S,

9. 2TORBIIMIKTE. T—IVIV FEIUY VY FLT1—H—DNURYZTS,
10 Y BZERET 5.

3 TOMEIZIVF5 2?7 5—DR D13

[ v R ERAERR & FHMT FIV Y]
EURER DR BRI FRODEY TY,

O X1 i1 TA AL =NV R

@A IN1TB Ol 7Vt AVA NI A

lF1L— W7Z>IRIVE M8

@|HRT Y b W75 IFv kM8 [20.0~28.0N.m(2.0~2.9kgf-m)]
®|75vyFv kM0 [34.0~39.0N.m(3.5~4.0kgf-m)] DTy FLFa—4—

Ol P FIAVAN [25.0N.m(2.6kgf-m)] ®|RZ2 2RIV~ M6

DIRFI T 75I% v kM6 [8.0~12.0N.m(0.8~1.2kgf-m)]
X BBILETSTNA3TRICIBRTEPEBENLET S, (FBORIVFAL—AR—ZA M EBREHELTLREEL,

(EEFIE]

1. XA VINA TAQ) &, (HBDOT7S>>TF v FMI0(@)&ER LIkEH+ T 5.
ZDB, EBAZDINA TA b vin—b HlFEmEL LS ICEYFIT 5,
XBART Y M@), 75 IF v FMI0(G)MEA,

2. AAVINATBNWCY SV TN F@)ZFEBL, B&INATODIXTFI VG T7yv VHBHIEITICEBR LI,
AN TAONCE LA, BB 75—\ H—EWY 115,
XHBYS TNV EF (®) #EH,

3B HALUYH—ONIZ VTNV FEBL, RTUVTT7y VUBHFTICERLSIT,
XA VN1 TBEIEQ)CE LRAG, XHBIZVTNV R (©) #ER,

A HAL DT L2 PETIC BESIELTTFEL,

4, YA LB —NY R AL —SN—2RUF, a2 — g7 FITEVNESIC
ARLEDS, IFV-XMNYA—IKEYHITS,
XMEBH AL Y=Y F(@). YA LT —I\Y FZ13—(©)
75 VIRIVEMB(@), 75 IFy MOVER,




5. FEMDYV V7SV RTEELLGH S, L SIRICAFEDZITS,

<$EFbILT >

TS5V IFy FMI0SES (FIE®)

[34~39N * m(3.5~4.0kgf-m)]

75IF v FM8ERS (RIED)

[20~28N * m(2.0~2.9kgf-m)]

ISV TNY RES HEE)

[25N + m(2.6kgf-m)]

6. XA VINAT7ABHIED + @), ¥4 LYY —FEES)DRRICATY YV EIEDVZERY T 5,

XBRATUYYT WE®) EA.

/\ i & (BCNR33/BNR34H)

BCNR33/BNR34ICHR Y {4+ 21525,

BHEBREFICLY P RIVAT—EDTIT SV RD

BERTEGWEEHHYET, ZOHE. TRZSZIYHINMIZITS3HELT
10mmMBED Y )7 5V AR LTLIEE LN,

r 1
1 1
I ERR R - A2 T
| LT TS RERRT BT, ;
1 1
! 1
1 |

o

ETL— MMCYTHIIIZTT S,




/\ i & (BNR34A)

BNR34RI3. HBEINZ 702 FINATRZDMEDEEICL>TE, V¥ TFas721—H—(C
FHTRRNALABHYET, 7OV MNAF, 7OV FNATRATF—, EOMEREEZTE>TH
FEHELTLESHEIE. FBDOT7IVIAR—S—%FEAL, 10mmiBEDY )75V AEBRRLTLETL,

X1

VY574 7a1—H— X%
X2 , FUZIVIORN-EGET ST v b
\ /
. % COBRIT IV E AN —ENB
8 \

G 7| S—

éé : ISUSRVE IV T A
20.6~26.5N + m(2.1~2.7kg-m) | = 1,
R v S B A -

1 1
1 1

__________ KERDHLAK

/8
\\/ TIVEAR—Y— X 4

VAN S
B ERRROIITSVAR, FHEHhEVEERELT. KEHEFT>TTFIL,
HEREFRZEICEYTSEIITSVARNESNEWESIE., i - > 42—<T75—0D
UM RID P REDENK IREE TES., KRDEEV VTSV AERRLIE.
FEHLTTETO,

B TS ICHRGEMIB LIRETERT S L, BNPRITORREGYET,
T3, BIBRIEZITOTTEL,

B &5 - FARRIEE Y. AIRRICAEDRSTEEDHYET,
BEITG L, BEPREITOTTFEL,



A a=

B BERRHEDT VTS VAP, FHEDGWERZHE L THSEEDEIT>TLREL,
EH. BEREGEEICEVTREI VT SVADBBONGEWNESIE.
TV EIFV-RINATORY RV b ZZEHE) < BEITHESD,
KMDEEY VTS5V AZBR LI, KDL TIEEL,

B IT7S—ICHAGENMIBE LIRETERT 5L, BNPRTD
FREGYVET, BFERIE. BTHIEZET>TIEEL,

W &5 - FARRIEE Y. BIRRICAEDRSTEEN DY ET,
REITHCT, BHRRET>TIEEL,

7. BEBIELCT. YUY FLTFa—Y—0mYUMIE[EFES,
XBDY U Y KL T 12— — (BR—IKF®)
REVERIV EM6(5R—IHH®B)
7S VIRV M6 (5R—I K@) A
L RILY  [8~12N - m(0.8~1.2kgf-m)]

&=

=

B YYYRFLT1—Y—ZRIMIEE. B& - REFETZITHOEVTTEL,
BRBIRDEREED BV E T,

B YUY FLT1—9—0OBER. IT75—PZORBHNAARETIToOTTEL,

A

8. Ny T U—DIAFTRiHTFERI I3,

4. MDFTFEDOES:

1. ZFWICFBHEWDH. BERRT S,

2. IV VEWKEIL, 74 R TH5#2500pmiZEE TEREE LIF. BEFHGOHLEERT 5.
Tl HERIRNG EDFEREIT D,

3. TAMEFTZTV. BERHFPREEHLVHHEET 5.

ANze

B EHPFHENH B LHEDVETP. BIRRHMEELBEDRERE G55, HRIXEEIC
ToTLEEL,

B HSENDSZ L. HEROETPHIARICEZHTEZEIITRRAEGYREKRTT,
B ETPICRBRZRLIGARESICREGIGMICFILEL, HERZTo>TEEL,
B ZOBTERZITIHEIE. TFYV XM RATLITRITBRITREBTIT T EEL,

B BROBEESEHELCTVBRIHBEIE. IVIVZHEREET. SPIEEICEREEKEL.
FERICETLIRELW,

Vi3
B AREFEE LR, 8BStk >TiET VYV /S IcAELET{ILDH A BERH U E T,
BERIE. TV by T IiEERBL, HBISCTENSDBEY T 9517 o7T
TETEL,




KIT CONTENTS Check to ensure all the following items are included in this kit.

MAIN PIPE A (1)

il

MAIN PIPEB (1)

CLAMP BAND (2)
SILENCER (1)

SILENCER BAND RUBBER (1) GASKET (1) ! CILENCER BAND W

DD

FLANGE BOLT
M8 L=25 (1)

Only for BNR34

NPREVIE
@ ))))))))))))))))))’ STICKER(2)
FLANGE NUT BUTTON BOLT (3) BOLT SMOOTH Aluminium Spacer (4)
WS ML MEE) PASTE(1) ¥ lllusetration is of the BNR32 Kit

REQUIRED TOOLS FOR INSTALLATION

B General engine maintenance tools M Torque Wrench M Official Servicing Manual M Hand Drill
M Center Drill and ®6.5mm Drill Bit M Safety Gear

A CAUTION

M This installation manual contains important information regarding this product.
For details regarding the assembly/disassembly of stock components, please refer to the vehicle's
official servicing manual.

M This product is intended for motorsport/competition use and should ANOT be used on public roads.
M This product should be installed by a trained professional in a well-equipped workshop.
B Only install this product on the specified vehicles to avoid product and/or engine damage.

M Ensure the appropriate amount of torque is used to remove/install the fastenings. Do NOT use
excessive force as this can damage the product and/or the engine.

B Always use the appropriate tools and safety equipment when installing this product.
Failing to do so is extremely dangerous and may result in injury.

A WARNING

M Only install this product when the engine and all exhaust related components are cold.

M Ensure that all parts are fitted correctly during installation to avoid potential fire hazards
and/or damage. Failing to do so is not only dangerous to you but also those around you.




1. REMOVING THE STOCK EXHAUST

A This manual only provides basic instructions. For more details, please refer to the vehicle's
official servicing manual.

1. Disconnect the negative battery terminal.

2. Remove the exhaust main muffler.

3. Remove the center exhaust pipe.

4. Remove both the center exhaust pipe & the pre-muffler pipes hangers.
5

. Change the Hanger Rubber position from the front side of the Main Silencer. (BNR32 Only.
Ref: to the below illustation)

6. Change the Muffler Hangers position from the
the lower arm to the body.
Use the included M8 (Next page @) flange nuts.

<Torque Specs> R
Flange Nut M8(Next page@) | [20~28N.m(2.0~2.9kgf-m)]
\ \k&&&\

2. ADDING EXTRA BOLT HOLES
FOR THE SOUND REDUCER

M The loudness of the exhaust can be set at 3 different levels using the included sound reducer.

STANDARD QUIET MODE 1 QUIET MODE 2

» M\
Q > ©), )

Reference bolt hole Reference bolt hole

Without sound reducer. Can be used with just one bolt. Ensure you add the extra bolts
and bolt holes.

A WARNING

B The exhaust tip has one predrilled bolt hole. However, when using QUIET MODE 2,
ensure you add the extra bolts and bolt holes to fully secure the sound reducer in place

as detailed in the installation manual. Whilst QUIET MODE 1, can be used with just one bolt,
using extra bolts is strongly recommended for added safety.

A WARNING

M Failing to add/use the additional bolts may result in parts coming loose while driving
which can be extremely dangerous for vehicles directly behind and/or around you.
M This may also result in the exhaust tip becoming warped or damaged.

10



A CAUTION

B Use the reference hole (as shown above) for guidance
when adding the extra bolt holes.

1. Ensure you use an old rag or cloth to prevent any debris from entering the silencer.
2. Double check the distance from the reference bolt hole to the edge/end of the exhaust tip (15mm).
3. Insert the sound reducer and mark the center point of the 2 additional bolt holes.

4. Secure the sound reducer using the reference bolt hole together
with the included M6 button bolt and flange nut.
Check that the sound reducer is aligned correctly and that the additional bolt holes
are the same distance from the exhaust tip/end as the reference hole (15mm).
% PARTS USED: Button Bolt M6, Flange Nut Mé6.

Distance from the exhaust tip edge/end to the bolt hole
(Std. 15mm. Actual measurement recommended).

MARKING THE ADDITIONAL

BOLT HOLE LOCATIONS Y

Temporarily insert the
sound reducer.

Sound reducer bolt hole center.

CHECKING THE SOUND REDUCER ALIGNMENT

(15mm from exhaust tip/end to bolt hole center)

b
“““““

9
L SS\'\‘\‘ S \\\
\Q\xix\“\“\\\\\\\\\\\\\\\\\\\\\\
\

11



. Using a center drill, add a pilot hole to one of the extra bolt holes marked earlier.
Check to make sure it's centered then enlarge the hole to 6.5mm diameter (to fit M6 bolt).
Then secure in place using the M6 button bolt and M6 flange nut.

Double check the sound reducer bolt hole positioning and repeat the process for the 3rd bolt hole.

© ® N o wn

After drilling all the holes, be sure to grind down any sharp edges.

10 Clean and/or remove any remaining debris.

3. INSTALLING THE TOMEI TITANIUM EXHAUST

[Positioning and torque specs. of the included components]

®[MAIN PIPE A SILENCER BAND

@|MAIN PIPE B ©|SILENCER BAND RUBBER

®[SILENCER FLANGE BOLT M8

@|GASKET @|FLANGE NUT M8 [20.0~28.0N * m (2.0~2.9kgf-m)]
®|FLANGE NUT M10 [34.0~39.0N.m (3.5~4.0kgf-m)] 1|SOUND REDUCER

®|CLAMP BAND [25.0N.m (2.6kgf-m)] @[BUTTON BOLT M6

@|sPRING FLANGE NUT M6 [8.0~12.0N + m(0.8~1.2kgf-m)]

% Apply the Bolt smooth paste (included) to the fastenings that will be exposed to high temperatures.
This helps prevent them from becoming stuck or seized.

[INSTALLATION PROCESS]

1. Test fit the Main Pipe A with the included M10 Flange nuts.
Now attach the Pipe to the upper insertion of the stopper.
% Use the supplied Gasket (@) with the M10 Flange Nut (&).

2. Connect the Main Pipe B, keep the pipes parallel to each other so that the spring hooks align with
each pipe before inserting Main Pipe B. Then install the Muffler Hanger.
% Use the included Clamp Band (®) with accessories.

3. Insert the Silencer Clamp Band onto the assembly, keep the pipes parallel to each other so that
the spring hooks align.
% Use the included Band Clamps (®).

A Ensure that the SILENCER is installed with the logo facing downwards.

4. Fitthe silencer rubber to the silencer band, taking care not to scratch the silencer,
and then attached it to the exhaust hanger.
% Use the Silencer Band (®), Silencer Band Rubber (©)
with the M8 Flange Bolts (9) , and Flange Nuts (aD).

12




5. Note the clearance of each part prior to doing the final tightening from the front.

<Torque Specs>

Flange Nut M10 ((),previous page)

[34~39N * m(3.5~4.0kgf-m)]

Flange Nut M8 (@D,previous page)

[20~28N * m(2.0~2.9kgf-m)]

Clamp Band ((),mprevious page)

[25N - m(2.6kgf-m)]

6. Attach the SPRINGS onto MAIN PIPE

A, MAIN PIPE B and the SILENCER.

¥ Parts used: SPRING (@, previous page)

/\ CAUTION (for BCNR33/BNR34)

If you are installing the kit onto either the BCNR33 or BNR34, additional clearance may be needed
depending on the vehicles tunnel section (varies with each vehicle). If so, please make modifications

to allow enough clearance for about 10mm. Cut the section as shown in the reference figure.

)

./::<_

- -"’

/

Y bl
7’ v,

Grind a bit off from the reinforcing plate

7%

P

(as shown), to ensure adequate clearance
between the front of the sub-section
silencer and the tunnel.

13



/\ CAUTION (for BNR34)

There's a chance that the Rear Diffuser may come into contact/interfere with BNR34, depending

on the type of Front Pipe that is used on your setup. Please lower the Rear Diffuser, by using

the supplied Aluminum Spacer, if there is interference/contact made, when you have changed your
Front Pipe, Pront Pipe bracket and cataytic converter/decat pipe.

Rear Diffuser

N

T
Qge Bolt Torque Specs ! E i
i i,
6~265N + m(2.1~2.7kg-m) ! - S
i i
1 1

"""""" X Part

ACCESSORY

~~—=") Aluminium Spacer X 4

/A cauTion

B Ensure sufficient clearance and correct fitment has been achieved before completely tightening down
the fastenings. In some cases, there may be insufficient clearance due to minor differences
between individual vehicles. In such a case, loosen the fastenings on the center exhaust/muffler
and adjust the positioning until sufficient clearance is achieved before retightening the fastenings again.

l Ensure you clean the exhaust after installation. Using the exhaust whilst there is oil or other debris
on it can cause blemishes and/or burn marks.

H Depending on the installation and use of the exhaust, you may need to apply thermal insulation to
prevent the surrounding components/areas from becoming damaged.

14



A CAUTION

M This installation manual contains important information regarding this product. For details regarding
the assembly/disassembly of stock components, please refer to the vehicle's official servicing manual.

M This product is intended for motorsport/competition use and should AVOT be used on public roads.
M This product should be installed by a trained professional in a well-equipped workshop.
H Only install this product on the specified vehicles to avoid product and/or engine damage.

B Ensure the appropriate amount of torque is used to remove/install the fastenings. Do NOT use

excessive force as this can damage the product and/or the engine.

B Always use the appropriate tools and safety equipment when installing this product.

Failing to do so is extremely dangerous and may result in injury.

7. The sound reducer can also be installed if required.
% Sound Reducer accessories (P12 (2)
Button Bolt M6 (P12@3)/ Flange Nut M6 (P1234)
Tightening torque [8~12 N + m (0.8~1.2kgf-m)]

/A waARNING

M Do not drive at high speeds with the SOUND REDUCER installed
as it may become damaged and/or broken.
B Only install/uninstall the SOUND REDUCER when the exhaust is cold.

8. Re-connect the negative battery terminal.

4. INSTALLATION VERIFICATION

1. Check again to ensure the product is fitted correctly.
2. Start the engine and rev to 2500rpm. Check for any abnormal sounds.

3. Testdrive the vehicle and check again for any abnormal sounds and/or loose parts.

/A wArRNING

B Be thorough when performing checks as incorrect fitment and/or loose parts can lead to
accidents, reduced performance as well as damage to surrounding components.

B Exhaust leaks not only reduce performance but can also be a health hazard and should be
addressed immediately.

M If there are any abnormalities whilst using the vehicle, stop immediately and check for faults.
M Ensure all exhaust related components have cooled before attempting any repairs.

B Do not restart the engine should you notice anything abnormal such as missing/broken parts.
Instead, consult a trained professional and follow their instructions.

/N cauTtion

B Once this product has been installed on the vehicle, the engine characteristics may change
depending on the setup. After installation, adjust the engine/ECU settings as necessary.

15




wTroMEIuUsSAH

13 Orchard Suite 107
Lake Forest, CA 92630 USA
TEL : +1-949-855-6577
FAX : +1-949-855-6525

http://www.tomeiusa.com

OPEN: Monday - Friday (National holidays and public holidays excluded).
10:00 - 19:00 PST

16




